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Notes

1. AR S TR KA L FHETLR:

The test report is invalid without the special seal for inspection and detection Of the detection
unit;

2. S HRIUHR S AR RN s R R & =R
The copied test report is invalid without stamping the special seal for inspection and detection of

the detection unit;

3. MM ELHAE. T ERAREFLN, %%%ﬁ%ﬁt

The test report is invalid without signed by the approverpauditor, inspeetor and paging seal;

4. RPRFERETLR:

The altered report is invalid;
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Any objection to the test report should be presented to the detection unit within 15 days

from the date of receiving theest report, etherwise it is not accepted.
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PIhE/Website: http:/dIxcjc.com
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